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« Table GSPCR
aaa alaa
E Code Product description = § 5 5 § Code Product description = E E 5
g g & g g &
88| 8 58| 8
1 |5084010237-5 | Hitch Drawbar 2343mm Complete 1 38 | 6020090404-7 | Male Quickly Coupling 1/2" 2
2 |5040010751-0 | Complete Transversal Bar 1 39 |5024010887-6 | Washer With Hole 32,2 X 12,5mm 12114 14
*3 15232011315-6 | Complete Wheel Shaft 2 40 | 6020311225-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 16F Unf1A Gr5 Rp 8
*4 |1 6020055785-1 | Hydraulic Cylinder "0.D" @2" X @4" X 144mm(Course) X 392,6mm(Closed) 1 41 1 5022011351-2 | Left Rear Gang Complete Gspcr-28 Discs 1
*5 1 6020055786-0 | Hydraulic Cylinder "0.D" @2" X @5" X 296mm(Course) X 605mm(Closed) 2 41 150220113474 | Left Rear Gang Complete(Gspcr-32 Discs) 1
6 | 5138010017-0 | Wrench For Hexagonal Nut @5/8"-@1.1/2" And Bolt #3/8"-@5/8" 2 41 1 5022011296-6 | Left Rear Gang Complete Gspcr-36 Discs 1
7 |5138010029-4 | Wrench for Hexagonal Nut 5/8"X 3/4”X 1.1/4" 2 42 1 5022011350-4 | Right Rear Gang Complete Gspcr-28 Discs 1
8 |5138030001-3 | Wrench For Hexagonal Nut 5/8" - 3/4"-7/8"-1"-1.1/8" 2 42 15022011346-6 | Right Rear Gang Complete(Gspcr-32 Discs) 1
9 |5138030004-8 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 42 1 5022011295-8 | Right Rear Gang Complete Gspcr-36 Discs 1
10 | 5138040002-6 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1 43 1 5404010604-1 | Left Main Frame 1
11 | 6020058705-0 | Wrench For Hexagonal Nut 5/8”and 1.1/4” 1 44 | 5404010603-3 | Right Main Frame 1
12 | 6020058711-4 | Wrench For Hexagonal Nut 5/8”and 1” 1 45 15022011349-0 | Right Front Gang Complete Gspcr-28 Discs 1
13 160200587076 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 2 45 15022011345-8 | Right Front Gang Complete(Gspcr-32 Discs) 1
14 | 5566010248-4 | Complete Stabilizer Rod 2 45 15022011294-0 | Right Front Gang Complete Gspcr-36 Discs 1
15 16020250563-8 | Straight Handle 7/8" Pin With Thread 2 || 46 | 5530015342-8 | Support Of 3363mm Of Shaft Of Wheel 1
16 | 5456010071-2 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Height 38mm 2 47 | 5432010390-0 | Pin Of @45 X 220mm 2
17 16020050116-3 | Cotterpin 1/4" X 2" 7 48 | 5348050015-2 | Complete Limiter Of @51 X 25mm 2
18 | 5024010039-5 | Smooth Washer #26,2 X @44 X 4,75mm 2 49 16020311037-8 | Hexagonal Head Bolt 3/8" X 2.1/2" 16F Unc1A Gr2 Rp 666
19 1 6020310608-7 | French Head Pin @1”X 62mm 2 50 | 5024010130-8 | Smooth Washer @39 X 366 X 4,75mm(Galvanised) 10
20 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 4 51 |5432010500-8 | Pin Of 31.1/2" X 206mm With Lock 1
21 16020010414-8 | Pressure Washer 3/4" Media Industry 56 48 | 56 | 52 | 54320105024  Square Head Pin @1.1/2" X 222mm 6
22 16020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 4 53 |5432010498-2 | Pin Of #1.1/4" X 157mm 1
23 |1 5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 56 | 72 | 78 || 54 | 5432010228-9 | French Head Pin @30,53 X 120mm 2
24 | 6020010412-1 | Pressure Washer 5/8" Media Industry 65 | 65 | 73 || 55 | 5432120045-4 | French Head Pin 30,53 X 71mm 1
25 160203107601 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 65 73| 81 || 56 | 5022011348-2 | Right Front Gang Complete Gspcr-28 Discs 1
26 |6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 56 | 64 | 72 || 56 | 5022011344-0 | Right Front Gang Complete(Gspcr-32 Discs) 1
27 | 5352040008-3 | Central Scraper 141 15| 18 || 56 | 5022011293-1 | Right Front Gang Complete Gspcr-36 Discs 1
28 | 6020010410-5 | Pressure Washer 1/2" Media Industry 28 | 36 | 36 || 57 | 5024010239-8 | Smooth Washer #16,5 X #37 X 3,00mm 8122
29 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 28 | 36 | 36 || 58 | 5024010429-3 | Smooth Washer @42 X @86 X 3,00mm 22
30 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 28 1 36 | 36 || 59 |5024010654-7 | Smooth Washer @61 X @100 X 6,30mm 2
31 16020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 52 44|52 | 60 |5136012287-9 | Plate W/Sticker 2
32 16020310198-0 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 44 61 | 5024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75mm 2
33 1 6020310985-0 | Hexagonal Head Bolt 1.1/4" X 5" 12F Unf1A Gr5 Rp 10 | 14| 14 || 62 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 2
34 1 6020310462-9 | French Head Pin @9,8 X 80mm 6 63 |1 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 4
35 1 6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 6 64 | 5432010496-6 | Lock Pin 0f @1.1/2" X 222mm 3
36 | 6020030104-0 | Nut @3/8" 16F Unc 4 65 | 6020311184-6 | French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp (Fosfatizado) 8
37 15352050061-4 | Complete Rear Scraper 141 16| 18 || 65 | 6020311187-0 | French Head Bolt 5/8" X 3" 11F Unc1A Gr5 Rp (Fosfatizado) 10 8
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E Code Product description = E § 5 E Code Product description = E 2 5
g & & g & &
5| 8|8 5| 8|8
66 | 5136014795-2 | Complete Lower Plate Of Transversal Bar 1 104 | 5226010027-0 | Oil Divider 1
67 | 5024010386-6 | Smooth Washer @51 X @98 X 4,75mm 1 105 | 6020251266-9 | High Pressure Hydraulic Hose 1/2" X 2700mm With 2Tcg (Sae 100R2 At - P.T.4000Psi) 1
68 | 5136021696-2 | Plate 58 X 70 X #32,3mm 12 | 14 | 14 | |106 | 6020251103-4 | High Pressure Hydraulic Hose 1/2" X 2100mm With 1Tcg And 1Trg (Sae T00R2 At - 2
69 | 5352050060-6 | Complete Front Scraper 14 |16 | 18 | /107 6020010723-6 | Clamp (Ag3) 12
70 | 5432010447-8 | Pin 0f @37,5 X 123mm With Lock 2 108 | 6020251203-0 | High Pressure Hydraulic Hose 1/2" X 2400mm With 1Tcg And 1Trg (Sae 100R2 At - 1122
71 15332010062-0 | Complete Hitch Shackle For Pin Of 349mm 1 109 | 5558010416-8 | Piston Lock Of 298mm For Rod Of @2"
72 | 60203101760 | Hexagonal Head Bolt M27 X 3,00 X 200mm C110.9 Rp (Sae 4140) (Phosphated) 2 110 6020055059-8 | Chain 3/4" Galvanised Peca 5/13 Links 110 X 69 1
73 |5412010230-6 | Nipple R.1/2" Bsp X 100mm With Hexagonal 7/8" With Rotary Nut R.3/4" 16F Unf 2 111 5372011056-0 | Hose @1/2" X 4500mm With 1Tcg And 1Trf With Female Quickly Coupling 2
74 155300152731 | Articulation Support Of Piston 1 111 6020250887-4 | High Pressure Hydraulic Hose 1/2" X 4500mm With 1Tcg And 1Trf (Sae 100R2 At - P.T.4000Psi) 22
75 | 5530060020-3 | Hoses Support 1 112/ 60202510380 | High Pressure Hydraulic Hose 1/2" X 1800mm With 1Tcg And 1Trg (Sae 100R2 At - 2
76 | 5484010146-3 | Regulator @1.5/8" X 370mm 1 113 | 5024010409-9 | Smooth Washer @33 X @76 X 6,30mm 2
77 1 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 1 114 5566010246-8 | Rod Of Spring De #1.1/4" X 633mm 2
78 | 5024010093-0 | Smooth Washer #33,5 X #52,5 X 3,00mm 2 115] 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 2
79 |5432010235-1 | Pin @2" X 220mm 1 116 | 5530015272-3 | Support Of Stabilizer Rod 2
80 | 5024010258-4 | Smooth Washer 20 X 38,5 X 3,00mm 4 117 5248010021-2 | Spring Support 2
81 | 5498100070-9 | Complete Wheel 400X60 14 Ply 4 118 6020410040-6 | Tyre Valve Tr-618 A 4
82 | 5136014797-9 | Complete Upper Plate Of Transversal Bar 1 11916020010817-8 | Rim Ag 13,00 X 15.1/2" 4
83 | 5024010642-3 | Washer De @39 X #63 X 9,50mm 2 120 6020310415-7 | Tyre 400/60 15.5/14 Traction 4
84 1 5232011555-8 | Shaft #72,8 X 585mm 1
85 16020050118-0 | Cotterpin 1/4" X 2.1/2" 10
86 | 6020311262-1 | Hexagonal Nut 1.1/4" 12F Unf Gr5 Ch.1.7/8" Height 28,00mm 20 | 28 | 28
87 16020310857-8 | Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00mm 10
88 |6020130108-7 | Grease Fitting 1/8" 1
89 1 6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 2
90 | 6020130100-1 | Grease Fitting 1/4" 2
91 | 6020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.41mm H.22,00mm 2
92 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00mm 2
93 1 6020390919-8 | Lock @8 X 65mm 1
94 |6020050126-0 | Cotterpin 3/8" X 3.1/2" 2
95 16020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 4
96 | 6020015803-5 | Pressure Washer M27 Media 2
97 | 60200104024 | Pressure Washer 1/4" Media Industry 4
98 |5080011308-0 | Bushing @44 X 365 X 128mm 1
99 |6020010406-7 | Pressure Washer 3/8" Media Industry 6
100| 6020317504-6 | French Head Bolt 1/4" X 3/4" 20F Unc Gr2 Rp 4
101 5558010312-9 | Piston Lock (Shank 350,80 X 142mm) 1
102 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
103 | 5368010448-0 | Complete Fixation Bearing Of Wheel Support 2
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¢ complete Whee' Shaft E Code Product description =
1 |6020010404-0 | Pressure Washer 5/16" Media Industry 16
2 | 6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 16
3 15232011316-4 | Shaft 1
4 | 5456020010-5 | Nut 2.1/2" 12F 2
5 | 5204010289-2 | Wheel Hub 2
6 | 5558010080-4 | Lock(Large) 2
7 16020310128-0 | Bolt (Thread Machined) 1/4" X 1/2" 20F Unc1A Gr5 Rt 4
8 | 5538010023-0 | Hub Cover 2
9 16020130108-7 | Grease Fitting 1/8" 2
10 |5204010037-7 | Wheel Hub (Spare) 2
11 1 6020350855-0 | Bearing K-3982 / K-3920 (First Line) 2
12 | 6020350854-1 | Bearing K-33287 / K-33462 (First Line) 2
13 |6020350280-2 | Retainer #87,30 X @120,80 X 14,30Mm 2
14 1 6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 12
15 | 6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00Mm 12
16 | 6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated) 4
£ - =
S Code Product description =
1 |5144010794-3 | Jacket @101,6(4") x 333mm 1
2 5326011720-0 | Piston Rod 850.8 (2”) x 319,6mm Completa 1
3 15326010016-2 | Plung R.1.1/4"UNF x @101 X 54mm 1
4 15152010022-2 | Piston Coupling 1
5 16020390041-7 | Plastic Cover Bt-18 (Bt 10.0018.0 Nt) 2
6 | 5456050010-9 | Nut @4.1/2" 12F (Piston) 1
7 |6020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm 1
8 16020190071-1 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 4" 1

Para efeito de reposi¢do de pegas, favor verificar na
camisa do cilindro (1) - O cédigo Baldan, o cédigo e o
nome do fabricante e a data de fabricagao.
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+ Wheels Articulation Cylinder 5l code Product desaription =
'/(\ P 2 1 |5144010798-6 | Jacket @127 (@5”) x 522mm 1
' 2 16020150153-1 | Piston Rod 350,8 (#2”) x 403mm 1
3 15236010002-2 | Piston Plung R1.1/2" UNF X 0126,2 X 60MM 1
4 15152010061-3 | Piston Coupling @51,20 x #126,60 x 104mm 1
5 | 5456050006-0 | Nut Piston 1
6 |6020310772-5 | Hexagonal Nut 1.1/2" 12F Unf Gr5 Ch.2.1/4" Height 33,00Mm 1
7 16020390042-5 | Plastic Cover Bt-21 2
8 16020190069-0 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 5" 1
Para efeito de reposi¢do de pegas, favor verificar na
camisa do cilindro (1) - O cédigo Baldan, o cédigo e o
nome do fabricante e a data de fabricagdo.
« Discs Section 2238
alaa
§ Code Product description E 5 5
g &
R R
*1 15368010238-0 | Complete Axial (0il) Front/Rear Bearing Of 410Mm W/Protection For Shaft 32.1/2"(Duo Cone Seal) 12116 | 16
2 |5024050027-0 |Convex Washer For Shaft §2.1/2" 4188
3 | 5456010062-3 |Hexagonal Nut 2.1/2" 7Fpp-W Wrench 84Mm Height 58Mm (Special) 8 116 16
4 |15024010689-0 | Smooth Washer 371 X @97 X 6,00Mm 8 116 16
5 |5558050005-5 |Lock Of Nut Of Shaft 8 116 16
6 | 3173500589-0 |Concave Notched Disc Blade Wdimple 34 X 9,00 Hc Rd 2.12 Internal Bevel 28 132 36
6 |3174550589-1 |Concave Notched Disc Blade Wdimple 36 X 12,00 Hc Rd 2.12 Internal Bevel 28 32| 36
7 |6020310183-2 Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 16 32 | 32
8 | 6020010412-1 |Pressure Washer 5/8" Media Industry 16 | 32 | 32
9 |5120010035-6 |Spool 410Mm For Shaft ¢2.1/2" 1218 12
10 |5232050232-2 Shaft @2.1/2" X 1500Mm 8 | 4
10 |5232050233-0 | Shaft @2.1/2" X 1925Mm 4
10 | 5232050252-7 |Shaft §2.1/2" X 2780Mm 4
11 | 5024050026-1 | Concave Washer for Shaft 32.1/2" 4188
12 | 5420020275-1 |Square Head Bolt 1.1/4”X 145mm Locking 2413232
13 | 5024010228-2 | Smooth Washer @36 X @61 X 6,30mm(Galvanised) 24132 32
14 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry 2413232
*Item 1- See page 9 15 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 48 | 64 64
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« Axial Bearing (Oil)

Item

Code Product description

6020010410-5 | Pressure Washer 1/2" Media Industry
6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt
6020190119-0 | Gascket @160 X @219 X 1/64"

5368010237-2 | Axial Spare Front/Rear Bearing W/Protection
5080020681-0 | Sealing Bushing

6020350069-9 | Bearing 32218

5080030068-9 | Bushing 0f 066 X 0106 X 360Mm

5538020006-5 | Bearing Cover

6020010406-7 | Pressure Washer 3/8" Media Industry
6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
5024060057-6 | Bearing Concave Washer

5024060055-0 | Bearing Convex Washer

5464020029-7 | Bearing Protection

5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm
5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
6020015794-2 | Axial Gascket Ring @106 X @130Mm (Jb-259-N) (Duomag)
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e SthkerS 5 Code Product description =
1 16020071782-4 | Sticker Gspcr-Baldan (150 X 71000mm) 2

2 6020071838-3 | Sticker Warning Hydraulic Cylindre Set For Transport 1

5 3 15206010150-7 | Sticker - Warning -Place Piston Lock For Transport 2

4 15206010310-0 | Sticker Disc Warning (150 X 95mm) 1

R‘J 5 16020070886-8 | Sticker Lubricate And Retighten (58 X 195mm) 2

6 | 60200790971 | Sticker Warning Tightening Upright/Frames (190 X 300mm) 1

BSPCR > >> BALDAN

Item 1 Item 2

ATENCAQ | ATTENTION | ATENCION

-Manicnha.se sempre lange des
abarunistos atfas d i (dises),
a5 mesmae =30 afisdoe © podem
LT MY L& UERA S wrovocar acidenios.

RREHETE A procade sualguee s e

A\ ATENGAO | A\ CAUTION | 4k ATENCION

4\ ATTENTION AL ATENCION

LUBRIFIQUE O LUBRICATE LUBRIQUE EL

S 3 e
IMPLEMENTO THE ENGINE EGQUIPC Y APRIETE
thc machine |disc blades), t.my are | discos de lamaguing, hnmlwmfncmm E APERTES 05 AMD TIGHTEN LOS TORNILLOS
i PARAFUSOS THE BOLTS DAILY DIARIAMENTE
akmants, Lo sataty gloves. Bn Ios disoos, use guanta en s DIARIAMENTE
Item 3 Item 4 Item 5
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Matao/SP - Brasil
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